
 1

Arctic-Cat 350/366/425 Winch Mount  
 

 
                                  
Winch Mount                    PART # 100795-S 
 
Kit Components: 
Qty  Part Description 
1……………. Rear Bracket 
1……………. Front Bracket 
2……………. 3/8"-16 X 1" HH BOLT GR5 ZINC 
2……………. 3/8"-16 NYLOCK NUT GR5 ZINC 
2……………. 3/8" SAE FLAT WASHER ZINC 
2……………. M8 X 1.25 X 25MM HFB GR8.8 ZINC 
2……………. 5/16"-18 X 3/4" HFB GR5 ZINC 
2……………. 5/16"-18 HEX NUT GR5 ZINC 
2……………. 5/16" LOCK WASHER ZINC 

 
INSTALLATION INSTRUCTIONS: 
 
 

1. Remove the front bumper cover. 
 

2. Place the rear mount bracket into location as shown in 
the below figure.  Bolt the rear of the plate with the 
supplied 5/16” hardware to the frame tabs as shown in 
the figure below.  Do not tighten at this time. 
 

3. Place the front mount bracket into location in front of 
the bumper as shown in the below figure.  Align the 
roller fairlead holes and assemble to the bumper using 
the supplied Metric hardware into the stock threaded 
holes.   
 

4. Tighten all hardware in Step 2 and 3. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

5. Assemble your fairlead through both plates. 
 

6. Install your winch to the mount plate per the installation 
instructions provided with your winch. 
 

7. Re-assemble front bumper cover removed in Step 1. 
 
 
 
 
 

 
 
 
 
 
 
 
 


